

Fire Test Certificate - Specimen

Fabric: Premium Molton 4.0

Type: M1

J&C Joel 
Inspiration in every performance

CSTB
le futur en construction

Safety, Structures and Fire Department
Fire Studies and Tests Division

CLASSIFICATION REPORT REACTION TO FIRE OF A MATERIAL

According to the decree of November 21st, 2002 modified relating to the reaction to fire
of construction and installation products
Pilot laboratory recognized by the Ministry of the Interior (decree of February 5th, 1959, modified)

Seule la version française fait foi
Only the French version is legally acceptable

No. RA24-0220

Valid 5 years from July 16th, 2024

Material presented by:

Commercial brand: 9719 PRO Molton

Brief description:

Plain cotton fabric for decoration.

Composition: 66 % cotton recycled + 34 % fire-retardant viscose by pad finishing.

Measured thickness: 0,72 mm.

Nominal weight per unit area: 320 g/m².

Colour: black.

Nature of the test:

Electrical burner test

Ageing in climatic chamber

Classification(s):

M1

Durability of the classification (Appendix 2 - Paragraph 5): Non-limited (non-washable product, non-regenerable product, for indoor use exclusively).

Considering the criteria resulting from the tests described in the appended Test Report No. DSSF-24-37143

This classification report certifies only the characteristics of the object submitted for testing but does not prejudice the characteristics of similar products. So it does not constitute a product certification in the sense of the Consumer Code. Only the electronic report signed with a valid digital certificate is taken in the event of litigation. The electronic report is kept at CSTB for a minimum period of 10 years. The reproduction of this electronic report is only authorized in its integral form. Only the French version is authentic.

Prepared at Champs-sur-Marne, November 22nd, 2024

Fire Studies and Tests Technical Referent

Signé numériquement par Nitro
Software Belgium NV - Nitro Sign
Premium pour le compte de
Clotilde ETIEMVRE
(clotilde.etiemvre@cstb.fr)
Date : 22/11/2024 15:42:47
Signé avec le mot de passe à
usage unique envoyé par email :
430477

Only full copies of the present report or of the classification report plus appended test report are hereby authorized.

CENTRE SCIENTIFIQUE ET TECHNIQUE DU BÂTIMENT


Siège social > 84 avenue Jean Jaurès – Champs-sur-Marne – 77447 Marne-la-Vallée cedex 2


Tél. : +33 (0)1 64 68 84 12 – reaction@cstb.fr – www.cstb.fr

MARNE-LA-VALLÉE / PARIS / GRENOBLE / NANTES / SOPHIA ANTIPOLIS


Trame procès-verbal rev06


 United Kingdom

 +44 1422 833835

 uksales@jcjoel.com

 United Arab Emirates

 +971 4 884 7801

 menasales@jcjoel.com

www.jcjoel.com